o

POULAN SAW CO.,

INC. --PARTS LIST

5200 ENGINE
- - X
I ndex part No. Description Inde
No. No. Reg. No.
1 thru 8 170 1 Clamp Ring Assembly 61
Composed of
1 171 i Clamp Ring--Right half 62
2 172 it Clamp Ring--left half
Note: part No.'s 171 and 172 sold in sets of 65:%;
one each only. Order by Part No. 178 65
3 174 1 Link--Cam 66
4 115 1 Pin--Link 67
5 173 1 Cam--Clamp Ring 68
6 176A 1 Screw--Adjusting )
7 177A 1 Stud--Clamp Ring, Plain i
8 199 1 Stud--Clamp Ring, Threaded 71
9 52152 1  Housing--Motor 72
10 180 1 Ring--Motor Adapter L
11 241170 10 Screw--1/4-20 X 5/8 L
Fillister Head =
12 52180 10 Washer--1/4 Lock hi collar 76
i 24140 i Gasket--Filler Cap 5
14 & 15 44146 1 Filler Cap Assembly _‘8‘
Composed of E
14 44146 1 Cap--Filler é{}
15 44136 i Plug- -Concave Expansion 83
16 44118 1 Valve--Shut off with Filter
16A 44140 1 Filter only 81
17 24151 1 Connector 82
18 thru 22 52120 1 Gas Line Assembly 84
Composed of 35
18 24373A 1 Ferrule--Brass 88
14, 243738 1 Nut--For Brass Ferrule
20 44124 1 Nut--For Rubber Ferrule 27
21 44122 1 Ferrule--Rubber 88
22 52126 1 Line--Tubing only 89
23 24154 2 Clamp--Handle Bar to Motor gf
24 24224 8  Washer--5/16 Lock -
25 24156 3 Screw--5/16 x 1-1/2 hex 0‘3
head cap §_“
26 thru 31 160 1 Clutch Assembly x
Composed of 95
26 165 1 Ring-Retainer g_e
27 164 1 Flange 2L
28 163 3 Shoes--Clutch (Sold in 88
set of 3 only) 99
29 167 3 Rubbers--Clutch 100
30 162 1 Hub--Clutch 10}’
31 P20254 2 Screw--Set, 1/4 X 1/4 %85
32 24178 1 Nut--Crank Shaft Lock 104
33 24180 i Washer--Fan 105
34 24182 1 Fan : 106
35 24184 1 Bearing--Fan 107
36 24186 1 Spacer--Crank Shaft 108
37 24174 1 Crank Case 109
38 24218 4 Stud--Cylinder - 110
39 24212 1 Gasket--Cylinder ) 111
40 & 42 24240 1 Rod Assembly--Connecting 112
Composed of 113
40 1  *Rod--Connecting 114
42 24242 set Bearing--Needle (Sold in 115
sets of 2 only) 116
41 24244 1 Bearing--Connecting Rod LI
43 & 44 24234 1 Piston Assembly 1118
Composed of 119
43 1 =*piston & Pin 120
44 . 24236 2 Ring--Piston Pin Retaining e
45 24238 2 Ring--Piston 122
446 - 24204 1 Cylinder Assembly 123
47 24220 4  Nut--5/1 Hex 124
48 24224 4  Washer--5/16 Lock 1244
49 24216 1  Gasket--Adapter 135
50 24714 1  Adapter--Spark Plug 126
51 24211 1 Gasket--Spark Plug 1%
52 24210 1 Spark Plug
44210 1 Spark Plug--Platinum Pt.
53 24116 1 Gasket--Muffler 127
54 44110 1 Muffler = . }gg
09 ) Screw--Muffler, 1/4-20 x 1
2 Lk Fillister Head 130
56 24124 2 Screw--Muffler, 1/4-20 X 13/4, 131
Fillister Head 133
57 24115 4 Washer--1/4 Lock Oversize 134
58 52208 1 Shield--Cylinder 135
59 24304 3 Washer--1/4 Lock Standard
60 24170 3 Screw--1/4-20 x 5/8 fillister

head
= 13 =

thru

498
493
196
197
595
195
594

*Not Sold Separately

No.
Req.

1

P R N HEERNSNDRMNR R W W

etk b ek b et DN B b b e b e bk et ek ek e b S PO B DD DI A DD DO e R e b e B RD T DI R RS

B RO B

Description

Drain Cock--large
Drain Cock--Small
Screw--fillister head
1/4-20 X 3/4
Washer--1/4 Lock Standard
Shield--Crankcase, Dust
Screw--Fillister Head 1/4-20 x 7/8
Washer--1/4 Lock Standard
Stud--Crankcase to Timer Bracket
Washer--1/4 Lock Standard
Nut--1/4 Hex
Crankshaft
Key--Crankshaft
Screw--Crankthrow
Gasket--Crankcase Sealing
Bearing--Main
Washer--Main Bearing Retaining,
leat Treated
Screw--Main Bearing Retaining
Shaft Assembly--Intake Valve
Governor & Intake Valve Assembly
Ring--Snap, Intake Valve Shaft
Gasket--Timer Bracket
Timer Bracket & Wear Plate Assembly
Composed of
Screw--Flat Head 10-32 x 1/2
Plate--Wear, Timer Bracket

Screw--Hex Head 1/4-20 X 3/4
Washer--1/4 Lock Standard
Screw--Slotted Hex Head

1/4-20 x 11/16
Washer--1/4 Lock Standard
Washer--1/4 Flat
Screw--Set, 1/4 x
Screw--Hex Head Cap 1/4 20 X 7/8
Gasket--Flange
Screen-Timer Bracket
Gasket--Flange
Carburetor See Pages 10 & 11
Adapter--Carburetor Throttle
Housing--Air Cleaner
Washer--Lock No. 8
Screw--8-32 x 1 1/4
Filter Element
Gasket--Filter Element
Cap--Air Cleaner Housing
Screw--10-24 X 5/8
Washer--Lock No. 10
Screw--Fillister Head 1/4-20 x 3/4
Washer--1/4 Lock Standard
Nut--1/4 Hex
Stud--Carburetor to Timer Housing
Grommet
Elbow & Fitting
Spacer--Timer Bracket
Bearing--Timer Bracket, Front
Spacer--Timer Bracket
Ring--Timer Bracket, Sealing
Ring--Timer Bracket Seal, Retaining
Bearing--Timer Bracket, Rear
Plate--Timing
Plate--Stator Complete See Pages 10 & 11
Shield--Spark Plug Cover
Connector--High Tension Lead
Screw--Slotted Hex Head

1/4-20 X 11/16
Washer--1/4 Lock Standard
Spacer and Pin Assembly
Cam--Magneto
Key--Cam
Nut--Cam Lock
Key--Rotor
Rotor

Handle Bar Assembly
Composed of

sHandle Bar

Grips

Thumb Control lever

Screw & Nut

Washer--Lock No. 10

Spring--Cross Bar

Pin

Cross Bar

---------------------lllllllllllllllllllllllllllllIllllllllllllllllllllllli'

—

————

——————r—yn

e T

RS T IR B g ]

T -



POULAN CHAIN SAWS - MAINTENANCE COST RECORD

DPATE

OPLERATING T/ME
S/INCE REFPAIR

OPERATING T/A7E
7O DATE

SERV/ICE

PRODUCTION

(BecHmnG-FELLNG] | 3p a7 ronane | corps o pame

HNATURE OF REFPA/R

SERTAL NUMBER :
DATE PURCHASED :

MODEL !

ATTACHMENTS !

- 14 -




POULAN CHAIN SAWS - MAINTENANGE COST RECORD

LOST T/AAE

: = AEPAIR AFECHAN/C
“ D o=

CALSE FOR FEFPAIR PARTE EFPLACED coaTr DEALER FEATARAS

ro mEPAI/TS

NOTICE: Complete saw should be checked at least every 100 operating hours
and overhauled when necessary. It is recommended that this be done by an
authorized Poulan dealer.




POULAN SAW DEALERS

Advance Super Service
Hodge, La.

A. & M. Farm Equipment Company
1222 Statesville Avenue
Charlotte, N. C., Phone 4-6424

Joe Bailey
2301 N. W. 28th Street
Oklahoma City, Okla., 541604

Belcher Auto Machine Shop
Brent, Ala., Phone 3861
0. Belcher 2051

Breeden Tractor Company
5229 Choctaw Drive
Baton Rouge, La., Phone 5-7716

Brvan Motor Company
Elkin, N. C., Phone 43

Buhrman & Sons. Inc.
1438 E. Franklin Street
Richmond, Va., Phone 7-2679

Carter Hardware & Impl. Co.
Batesville, Ark., Phone 71

Clary & Smith
Lawrenceville, Va., Phone 2681

Cleve Frye
Southwest City, Mo., Phone 109

Corinth Machinery Company
Corinth, Miss., Phone 3321

Demoster Brothers
P. O. Box 1333
Nashville, Tenn.

Deville Saw Company
813 Tenth Street :
Alexandria, La., Phone 2-3930

Eastern Sales Company
Conway, S. C., Phone 502

Forestry Equioment Co. of Ala.
845 Telegraph Road
Prichard, Ala., Phone 3-6322

Forestry Equipment Co. of Ga.
4470 Broadway
Macon, Georgia, Phone Ivy 1580

Frazier-Coleman Motors, Inc.
P. O. Box 389
Winnsboro, S. C., Phone 390

Fulton-Norris Saw Company
226 Highway No. 1 North
Greenville, Miss., Phone 3950

Futrell Saw Comobany
1703 No. Raguet Street
Lufkin, Texas, Phone 2266

C. P. Gray
439 E. 3rd Street
Forest, Miss.

Green Saw Company
P. O. Box 861
Prescott, Ark., Phone 593 ]

C. L. Heifner
Route No. 3

Farmville, Va., Phone 693-MX & 735-M

- 16 -

E. O. Henderson
1745 E. Gallatin
Jackson, Miss.

Jack S. Hinson
Box 419
Jacksonville, N. C.

Holmes Brothers
P. O. Box 411
Winnfield, La.

Paul Kennemore
Greenwood, 8. C., Phone 5831

Stanley L. Landis
Cooversburg, Pa., Phone 3701

Marion Motor Sales
Marion, Ala., Phone 3391

McLean Farm Equipment Company
E. Liberty Street
Sumter, S. C., Phone 190

Mills Iron & Supply Company
429 South Broadway
Poplar Bluff, Mo.

Nunnery Saw Company
P. O. Box 332
Henderson, N. C., Phone 762]

Palmetto Farm Supply Co.
903 Huger Street
Columbia, S. C., Phone 2-2237

Purdie Equipment Co., Inc.
Box 709
Dunn, N. C., Phone 2107

Reade Equipment Company
Walterboro, S. C., Phone 2661

Spaulding Equipment Company
Chase City, Va., Phone 5751

Spaulding Equicment Company
South Boston, Va., Phone 24F11

Southern Saw Company
P. O. Box 3479
Shreveport, La., Phone 4-0441

Chick Sikes Machinery Company
Claxton, Georgia, Phone 9

G. E. Thomas Auto Parts
114 Columbia Street
Boealusa, La.

Tri-State Mill Supply
Crossett, Ark.

Tri-State Mill Supply
Fordyce, Ark.

Tyus Equipment Company
Stony Creek, Va., Phone 2471

Walter H. Williams Company
382 Williams Street
Atlanta, Georgia, Phone WA. 7494

York Saw Company
York, Ala., Phone 358W









Poulan Saw Co., Inc.

SHREVEPORT, LA.

. Joblsof G

Page Number
Attachments:
BON ATTACHMENTS = L. 6
STRAIGHT GUIDE ATTACHMENTS -« cvcuvonvcncncccocesasssons onses 8
Motor:
CARBURETOR " lin ¢ e SR ) 50t 10
CEAMP BING e s s o 12
CLUTCH i v e . v 12
HANDEE: BAR ..o ihy s SRR E M - o St 12
ENGINE PARTS & o e o o=t <o sl st oot 12
ITAGINETO" oo ot oo e e o <+ oc) ik iiujaraileici oo e 10
EHROTILE CONTROL L e - 17
Opemtm g Instructions:
ADJUSTMENT OF CUTTING ATTACHMENTS .......c0ccueezneaainn 2
CARBURENSR ENSTRUCTIONS .- . SBE ... .vcvernns 2
CUTTH R XISt e 0 T i iSiaagaas e 2
CorrinElle: s B . 4
DEMERLIST o BRSO ... Ig
EXPLANATION (h“- P ART N M e . o . .o . ...
Foes ........ 0 . ... . N .. 4
FIiiNG GAUGE . o - - -... SRS S 4
FILING INSTRUCTIONS ......... 000 . . B 4
FILING VISE . .ot ciecccnee e e 4
GUIDES — SUGGESTIONS - - .o vccuceeeonooomeeo--- i O - 2
LUBRICATING — CHAIN ANP GUIPE ....ccvcccoca-e-. cene. . e
LUBRICATING — TRANSMESSION .. -o-s-=cms dmmsmas o 2o /o noaions s 2
MAINTENANECE (GOST, REGORD - - - o USSR L = D8 14 & 15
MATNTEN ANCE SUGEESTIONS o 3
MoToRr: MATN I EN ANGE e e e et 2
I AND GAS MECTUREE R o . . o Wit 2
LS. | v s R e e I ot o s 5
SAFETY SUGGESTIONS s o s I s s 2
SPEGTAL SERVIGE FOOES S s oo - oita o ciia e oia et e ST e S 5

STARTING [N ST RGO S e e e o 2



1. Working signals should be agreed on and well un-
derstood by both operators before starting motor as
conversation is impossible after motor starts.

2. Keep motor shut off when not in use and when in-
stalling chain. Keep feet and legs from under the saw.
A quick drop of the log may and does carry the saw to
the ground before the chain comes to a stop.

3. In felling, after the undercut is completed and hefore
the felling cut is started. it should be agreed upon how
much holding bridge should be left (the uncut portion)
as this guides the direction of the fall. Without this
bridge, the saw is pinched fast and the tree falls in
whatever direction the lean and the wind may put it.
Besides damaging the saw, the operators are in great
danger.

4. (a) Mix thoroughly 1 qt. Poulan Special Engine
0il with 4 gal. of gas. This oil is refined especially for
chain saw operation, producing less smoke, causing
less plug fouling, and less carhon formation. (If not
available use good non-detergent oil.)

(b) Keep grease level in transmission to bottom of
filler hole when it is in upright position.

(¢) Use Champion J-6 spark plug and clean it
recularly.

(d) The chain should be kept sharp at all times. Tf
dull. it will have a tendencv to run in the cut. get hot
and pull the motor hard. It should never be sharpened
on the saw. as the filings are sure to zet in the guide,
and mix with the oil, making a good grinding com-
pound that will canse unnecessary wear on the chain.
guides, and sprocket. Use a (T 3 filing vise and a CT
40 file on Planer Chain. When the chain has been
sharpened. it should be left in a bath of oil until ready

for uce. Instructions for filing the chain are found on

page 4.

5. The straicht guides should be turned over or turned
end for end for longer wear. The guide for the bows

~should be turned end for end. A straicht edee is fur-
nished with each saw made of material the same thick-
ness of the drive links. Use this to close guide on if it
becomes spread. If the guide is not kept straight it will
cause excessive wear on hoth chain and guides.

6. Both straight blade and bows are equipped with a
pressure lubricator for oiling the chain. You can use
"che en?ire amount of oil in bucking operations. but not
in felling, so keep plenty of oil in reservoir. If it fails
to work. check to see if the check valve is stuck or that
the oil passages are stopped up. Use a lightweight oil.

7. The saw should be thoroughly cleaned daily and all
nuts and screws checked for tichtness. Remove the
cylinder shield and clean the cylinder fins daily. If they

Opemtz‘n g Suggestz'om

become clogged up, the motor will run hot. The muffler
should be taken off regularly and carbon cleaned out
of the ports, for if they become clogged the motor will
lose power; care should be taken not to get carbon in-
side. If the air filter is not taken out when it becomes
dirty and cleaned, the motor will flood and will not
develop full power.

8. All the cutting attachments are interchangable. They
are held to the motor with a clamp ring. There is a
cam in the top you can turn for indexing and lock it in
any position. To disassemble, pull cam out. There is
an adjusting screw underneath the clamp ring to enable
adjustment for the proper tightness.

9. To start the motor, open the cut off valve under-
neath the tank, turn the choke lever to choke position
and wind, pull the cord anti-clockwise and pull briskly.
After a pull or two, the choke lever should be turned to
running position. Hold the throttle open. After the
motor is warmed up at low speed, you are ready to start
sawing. Hold the throttle wide open while in the cut.
I the chain becomes fouled, close the throttle and re-
lease the chain. Slipping of the clutch will cause ex-
cessive wear and cause it to run hot. The clutch should
be inspected regularly. If the motor is idling and the
chain does not stop, replace the 3 rubber blocks.

10. Carburetor initial adjustment is to be made by
completely closing idle adjustment screw ( 19) by turn-
ing it clockwise until seated (without forcing) then
turn back in opposite direction about one and one-half
turns. Proceed in like manner with main adjusting
screw (28) except open one full turn after first being
closed. Startfengine and with about one-half speed,
slowly turn main adjustment screw (28) inward until
motor begins to lose speed, then turn back in opposite
direction (usually Y4 to % of a turn) until maximum
speed or power is obtained. Close throttle and allow
engine to idle at slightly faster than normal idling
speed by turning idle adjusting screw (19) inward
until motor begins to lose speed, and miss .and flutter,
then back in opposite direction (usually about 1% of a
turn) until engine functions smoothly and steadily.
Now slowly back out idle speed regulating screw (21)
until desired idling speed is obtained.

11. Have ready to start on the morning. At the end
of the day’s operation, the gas shut-off valve should be
closed and the motor run until all the gas in the carbu-
retor iz used up. The saw should be placed in a dry
place or covered with a tarpaulin.

12. After the saw has been run for approximately 100
honrs. it should be carried to the dealer for a thorough

check-up.




Preventive Maintenance Is Cheaper Than Maintenance

The following recommendations are made for care and maintenance of all

Poulan saws.
Keep chains sharp
Keep chain in oil bath when not in use
Keep motor clean
Keep nuts, bolts and screws tight
Use Poulan two-cycle engine oil
Use Champion J6 spark plugs
Do not fiie chain on saw

Reverse guides periodically for longer wear. Straight guides may be re-
versed end-to-end or top-to-bottom

Follow dealer’s recommendation for chain tension when cutting
Use only replacement parts recommended by Poulan Saw Company, Inc.

Comblete saw should be checked by your Poulan dealer every 100 oper-
ating hours

All major repairs should be made by your Poulan dealer

Explanation of Part Numbers

When using this book to otder parts for 2400 series engine, use prefix 24’ in
place of '52’. To order parts for 4400 series, use prefix "44". All straight guides
have the prefix ‘G’. All bow main guides have the prefix ‘MG’. All return guides
have the prefix '/RG’. Center sections have the prefix ‘C’. Transmission parts are
identified by the prefix “T”, and idler parts by the prefix T Planer chains and
parts have the prefix ‘PP’. Regular chains have the prefix P’.

When ordering, be sure to list both part number and the name of the part desired.



pupisino] ‘podessiyg

'dd0D DONRNLOVINNYW NVINOd

‘Jlo Buypougn| jo [assaa
Ul 8i04s pup ‘upbas|d ‘mDS
woly sAOWSL ‘@sn ul jou si
Uiy uaysm pun ybiuisag

‘uoy> By Jo Jsau ayd ydsow |im WBIaY Jiayl Ipyy os (apinb ay;
jsuipBo sunu joy; abpe ay)) SYUI| MIU DYj JO SYPOQ By} B[y O 24Ns g ‘Uiom

S 4Dy} UIDYD © O} ‘Gh-dd ‘06-dd ‘SIBHND 10 O/-d Syul| apis mau Buippo alojag

‘001-dd S{Ul| AL JO 720q 3G YUm
uBAa 51 Y31y 43|nB JO WopOq By SIPU 83D 10| YJ YL 05 3]y PIOY SADMY

FALE
ul umoys s3|Bup o} s3Bps Buynd uadioys pub 3y |p13ds gp-r> NY1N0d 25N

JIBWWRY Yim spoay

¢ used pup 9, $9|0Y Ul 5{aAl
oop|d YUl Ul SIIAIL [|PISUL

0] "yound pup JBIWDY Yiim

N0 SAUp pup 3, sajoy ul

SEBAM U4IM [IAUD UO U] aon|d

Sjur) 8|Buls Woly sISAL SACW

-ad o] ‘'yound pup iawiwiny

£ ‘B

BJON b 4 YiiM SIBALL NG 9ALP pUD ,,Q,,
Bujuado seA0 jui| apis uipjd
“Aipssaseu 4 8BnoB Yidap jo yBiay sdnpas o) ajy |y 8sn 7 By 2on|d 3ul| BAOWS) O] "UIDY>
Buliinded 104 pasn si (00} S1Y]
uj umoys s 8q pinoys sabneB yidep puo ebpa yyBioys usamieq SdunIDID zlt
+| ‘Big ut umoys so ssapnd uo a6pe jyBioys Budoid Aq saBnoB yidep yayy g
*1 "Big ur SO s1aynd ayj ||P jo sjuiod 8y} yonoy usy; pinoys
oBpa jyBioys ay| ‘awos sy} ||p 240 86nob ydap Buipos| puo yjoo} jo abpa
Buiynd sy} usamjeq seonds ayy joyi 05 S1a4Nd [|D B[y ‘UioMm Ajpog st ubya §| gz (push B 06-dd
/ *| *Bi4 u1 umoys 5B asia ul upy> dwppd usy] ‘8sia Youaq Jpjnbas
\ ui Buidwop Aq 1o Bo| 4o dwms up sjutod BulALp Aq gD 8sa Buyy aindag ‘|
SNOILDNYLSNI DN 5/-d
| B4
7 ‘Bl ) 04d
2
aoom L40s S+0° 01 ,0+0 2\ 5
g g (PUPH 4421) §6~dd
Q0OM OHYH,0£0' 01,520 VAN E
LV e
i .
o i
el mﬂ.,u 7 \\\m\ﬂ\\ g b \\\\
\ S, e s
\\\\“\ \\.\ : \\\\\\\




POULAN SAW CO.,

««PARTS LIST

POULAN CHAINS

Planer

PP 40
PP 44
BES57
PP 64
BRR6
PP 88
PP 98

Regular Type Description
P 40 For 5218 or 5224
P 44 For 5221 or 5227
P 52 For 5226 Or 5234
P 64 For 5233 or 5244
P 76 For 5254
P 88 For 5264
P 98 For 5274

POULAN PLANER CHAIN PARTS

BE
PP

PP 100
PP 105

90
95

Right Hand Planer Tooth

Left Hand Planer Tooth

Drive Link

Chain Repair Kit for Planer Chain

POULAN REGULAR CHAIN PARTS

Lol oflazHae oo fla el o o o fia)

50
51
53
55
60
65
70
75
85

Right Hand Cutter
Straight Rake

Side Link with Rivets
Left Hand Cutter
Right Hand Rake

Left Hand Rake

Plain Link

Rivets

Chain Repair Kit for Regular Chain

SPECIAL TOOLS & 0ILS

CcJ
CJ

3

Filing

Vise

Jack Screw - Crankshaft Puller

Puller
Puller

- Crankshaft
- Crankthrow Bearing

Remover - Timer Bracket Bearing
Remover - Fan

Jack Screw - Assembly Fixture

Assembly Fixture - For Crankshaft & Fan

Pliers - Small, Retainer Ring

Pliers - Medium, Retainer Ring

Pliers - Large, Retainer Ring

Puller - Clutch Drum

Wrench - 3/8 For Crankthrow Screw

Tool - To Install and remove Needle Bearings
Wrench - For 1/4 Set Screw

Tool - To Repair Chain

Puller - Clutch Hub

Tool - For Closing Guides

File - One Flat Side for Planer Chain
Tool - Timing Guage

Adapter Nut - For use with CJ 12

Spacer

- For Use with ¢J 12 and CJ 54

Tool - Set of Pins to Check Rods
Straight Edge - For Filing and Setting Chain

Transmission 0il - Half Pint
Poulan Special 2-Cycle Engine 0il - Quart



£-0 L33HS
pupisine] ‘Hodsasiyg

'd¥40D ONIENLOVANNYW NVYINOd

3L37dW0D SLNIWHOVLLIY MVS (33dS
wTH\Ilm vE-I ee-l eg-1  we-l 0EE-9 W HONI €8 ¥9-dd
01z-91 HONI 12 bo-dd
Q9zZ-9mM HONI 82 2§-dd

08l-9KW HINI 81 O-dd
9-1 S§3ATND

Q3LVHLISMIII 92-VE

d—
i o0 82202-d—©

81202-d G—i11-1
8l-1

P=X

92-1
o2l v-2¥l,
® nwL

£l

ze-L
1
or- L
8e-L< ©



|
POULAN SAW CO., INC.--PARTS LIST
I
BOW I
Part No. Description Part  No. Description -
No. Req. No. Req. _
T5 il Gear set composed of 1-T7 Pinion 130 1 Nut--Sprocket !
gear and shaft and 1-T9 ring 133 i Ring--Retainer ]
gear. (Not sold separately) 1494 i Screw--5/16 x 3/4 flat head |
T 10 1 Bearing--Cover Plate 143 1 Washer--5/16 Shakeproof :
T 12 2 Bearing--pinion shaft 147 1 Lining--Clutch i
T 13 As needed Seal for T12 bearing i
T 14 1 Bearing--Gear shaft BA 18 Attachment--18" speed saw bow i
T 15 As needed Seal for Ti4 attachment with idler end assembly, f
T 16 1 Shaft--gear transmission assembly and chain
T 18 1 Key--Gear 3/16 X 1 C 18 1 Center section for BAlS
T 20 i Key--clutch drum 3/15 x 23/32 MG 18 1 Guide--Main, for BA18
T 29 1 Key--sprocket 1/4 X 13/16 RG 181 1 Guide--Return, transmission end for BA18 [
T 24 1 Spacer--sprocket RG 182 1 Guide--Return, Idler end for BA18 (f
T 26 1 Washer--clutch drum PP 40 i Chain--Planer, for BA18 ;
T 08 1 Cover plate--trans.
T 30 it Bell Housing--trans. BA 21 Attachment--21™ speed saw bow attachment ;
T30 4 Screw--bell housing 1/4-20 x 1 hex with idler end assembly, transmission j
head cap assembly and chain
T 33 4 Screw--bell housing 1/4-20 X 1 | 1 Center section for BA21 1
flat head ; MG 210 1 Guide--Main, for BA21 |
T 34 7 Screw--guide to trans. 3/8 x 3 hex RG 211 1 Guide--Return, idler end for BA21
head cap RG 212 1 Guide--Return, transmission end for BA21
T 36 1 Bumper RG 263 T Guide--Return, center top for BA21
T 38 1 Clutch drum and lining PP 44 1 Chain--Planer, for BA21
T 40 Cluteh Drum--Part of T38. (Not
sold separately) BA 25 Attachment--26" speed saw bow attach-
T 42 1 Sprocket--drive ment with idler end assembly, trans-
T 50 1 Transmission Assembly. Complete for mission assembly and chain
Bow MREZIRE C 26 1 Center section for BA26
1 52 1 Housing- transmission for Bow MG 260 1 Guide--Main, for BA26
T 54 1 Cap--filler with felt RG 261 1 Guide--Return, idler end for BA26
T 58 1 Vent--transmission RG 262 1 Guide--Return, transmission end for BA26
C 30 8 Screw--1/4-20 x 1 1/4 hex head cap RG 263 2 Guide--Return, center top for BA26
24151 1 Connector PP 52 1 Chain--Planer, for BA26
24168 6 Screw--fillister head 1/4-20 x 3/4
24170 4 Screw--fillister head 1/4-20 X 5/8 BA 33 Attachment--33" speed saw bow attachment
24222 12 Nut--Hex 1/4-20 with idler end assembly, transmission
24304 26 Washer--1/4 lock standard assembly and chain
P 20222 1 Screw--Idler wheel retainer e 33 1 Center section for m33
P 20243 3 Nut--hex 3/8 MG 330 1 Guide--Main, for BA33
P 20254 As ] RG 331 1 Guide--Return, idler end for BA33
Needed Screw--Hollow head set 1/4 x 1/4 RG 332 1 Guide- -Return, transmission end for BA33
P 20278 3 Washer--3/8 lock RG 333 2 Guide--Center top for BA33
I4 1 Nut--Idler adjusting PP 64 1 Chain--Planer, for BA33
Is6 1 Draw Head--Idler
I8 1 Screw--Idler adjusting
I10 2 Guide--Idler drawhead
L 16 il Pin--Idler screw to draw head
I 18 1 Screw--3/8 X 1-3/4 hex head cap THE FOLLOWING POULAN REGULAR TYPE CHAINS ARE
I 22 1 Bearing--Idler wheel AVATLABLE FOR THE ATTACHMENTS LISTED BELOW
I 24 1 Screw--Idler stop
I 26 1 Sgging-ﬁdler stop Attachment Size Chain No.
IS8 1 Stop--Idler
I 30 1 Idler wheel assembly Bi 18 1;, 40
132 1 Wheel--Idler wheel only BA 21 5 43
I 34 2 Ring--Idler wheel retainer lB?,A 26 : 5 !
I 50 1 Idler end assembly for Bow 33 64 '
I 52 1 Housing--Idler for Bow ‘
L 102 i Cylinder--Lubricator pump
L 103 s Plunger--Lubricator pump
L 104 i Spring--Lubricator pump
L 105 1 Nut--Lubricator pump
L 106 1 Stem and knob--Lubricator pump
L 107 1 Washer--Flat, lubricator pump
L 108 2 Gasket---Lubricator pump
‘L 110 1 Washer--Flat, lubricator pump
L 111 1 Washer--Flat, lubricator pump 4
L 112 1 Cap-Filler
L 113 1 Gasket--Filler cap |
L 115 1 Ring--Retainer, large i
L 116 1 Ring--Retainer, small i
L 117 1 Va lve--check |
L 122 1 Pump Assembly ’
L 126 1; Plug--Expansion
L 128 1 0il Line Assembly for I50




MDS L) =L VLD

punisinG] ‘Hodaasiyg €23202-d pll* MDS b9 —TL-F9D)

440D ONIINLDVANNYW NV 1NOd Ze L Zoat el
[ AR ]
MDS | pE -~ TL-PED
MDS AT — LT
MmDs b7 —ZL - FTO

3137dWOD SINIWHIVLLY

66-dd PLD
€8-dd ¥9-9
9L-dd ol
F9-dd PE-D
25 dd )
Fr¥-dd P4
0F - dd {45!

SNIYHD S3aaind

T

8L202

¥E -

£¥202-d— =

4

/

:_n.._\hmV




POULAN SAW CO.,

INC. -~PARTS LIST

Part No.
No. Req.

33
en
[y

10 1
12
14A4s Needed

14
15 As Needed
i6 1

HH= 494 =13 SAaEaESadaaa89sA4a9
o]
(=]

S o

oy
=]
b b ek ok fod ok ok b ok bk ok ok p ) b etk b bk B b b et e bbb b B bt P et O P BO B OO et b et et b W e FES ekt o ot oo

STRAIGHT GUIDE

Description

Transmission Assembly complete for
straight guide

Housing--Transmission for straight guide

Gear Set--Composed of 1-T7 Pinion gear
and shaft, 1-Tg ring gear. (Not sold
separately)

Bearing--Cover Plate

Bearing--Pinlon Shaft

Seal for T12 Bearing

Bearing--Gear Shaft

Seal for Ti14 Bearing

Shaft--Gear

Key--Gear 3/16 X

Key--Clutch Drum 3/15 X 23432

Key--Sprocket 1/4 X 13/16

Spacer--Sprocket .

Washer--Clutch Drum

Cover Plate--Transmission

Bell Housing--Transmission

Screw--Bell Housing 1/4-20 X 1 Hex Head

Cap

Screw-=-Bell Housing 1/4-20 x 1 Flat Head

Screw--Guide to Transmission 3/8 x 3
Hex Head Cap

Bumper

Clutch Drum and Lining

Clutch Drum--pPart of T38.
semarately)

Sprocket--Drive

Cap--Filler with Felt

Vent--Transmission

Connector

Screw--Fillister Head 1/4-20 X 3/4

Nut--1/4-20 Hex

Washer--1/4 Lock Standard

Plug--Expansion Alum.

Screw--Idler Retainer

Nut--3/8 Hex

Washer--3/8 Lock

Idler End Assembly for straight guide

Nut--Idler Adjusting

Drawhead--Idler

Screw--Idler Adjusting

Guide--Idler Drawhead

Pin--Idler Screw to Drawhead

Screw--3/8 X 1-3/4 Hex Head Cap

Housing--Idler, Straight guide

Bearing--Idler Wheel

Screw--Idler Stop

Spring--Tdler Stop

Stop--Idler

1dler--Wheel Assembly

Wheel--Idler Wheel Only

Ring--Idler Wheel Retainer

Cylinder--Lubricator Pump

Plunger--Lubricator Pump

Spring--Lubricator Pump

Nut--Lubricator Pump

Stem & Knob--Lubricator Pump

Washer--Flat, Lubricator Pump

Gasket--Lubricator Pump

Washer--Flat, Lubricator Pump

Washer--Flat, Lubricator Pump

Cap--Filler

Gasket--Filler Cap

Ring--Retainer, large

(Not sold

Rirg--Retainer, Small
valve--Check

Pump Assembly

Line--0il for 12
Nut--Sprocket
Ring--Retainer

Screw--5/16 x 3/4 Flat Head

Part

Ho.

143
147

G24T2

PP40
G40
G27T2

PP44
G27
G34T2

PP52
G34
G44T2

PPs4
G44
G54T2

PP76
G54
G64T2

PPgg
G64
GT74T2

PP98
GT74

No.
Req.

1
1

Description

Washer--5/16 Shakeproof
Lining--Clutch

Attachmént--24" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer for G24T2 Attachment

Guide--For G24T2 Attachment

Attachment--27" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer for G27T2 Attachment

Guide--For G27T2 Attachment

Attachment--34" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer for G34T2 Attachment

Guide--For G34T2 Attachment

Attachment--44" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer, for G44T2 Attachment

Guide--For G44T2 Attachment

Attachment--54" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer for G54T2 Attachment

Guide--For G54T2 Attachment

Attachment--64" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer for Gf4T2 Attachment

Guide--For G64T2 Attachment

Attachment--74" Straight Guide,
Transmission, Idler End Assembly
and Chain

Chain--Planer for G74T2 Attachment

Guide--For G74T2 Attachment

THE FOLLOWING POULAN REGUIAR TYPE CHAINS ARE
AVAIIABLE FOR THE ATTACHMENTS LISTED BELOW

Attachment Size

G24T2
G27T2
G34T2
G44T2
G54T2
GE4T2
G74T2

Chain No.

P 40
P 44
Ba52
P 64
P76
P 88
P 98




CARBURETOR MODEL # 44400

Llf) D
e

REPAIR PARTS KIT

7
44

Parts illustrated with reference numbers for identification only. Please specify
correct part number and name as listed on opposite page.

-10-




POULAN SAW CO., INC.--PARTS LIST

CARBURETOR MAGNETO
Ref. Part No. Description Ref. Part No. Descripkion
No. No. Reg. No. No. Req.
44400 1 Carburetor 1 44300 1 Magneto Assembly
1 44402 1  Body, upper half i Composed of
2 44404 1 Body channel Welch Plug 2 24302 3 Screw--Round hd, 1/4-20 X 5/8
3 44406 1 Body Gasket 3 24304 3 Washer--Lock 1/4
4 44408 4 Body retaining screw & Lockwasher 4 24306 1 Plate--Starter
5 44410 1 Choke Friction Spring 5 24308 1 Nut--Puller
1 6 44412 1 Choke Friction Pin Screw 6 24310 1 Rotor--Complete
Ak 44414 1 Choke Friction Pin Spring 7! 24312 1 Key--Rotor
8 44416 1 Choke Lever 8 24314 1 Key--Cam
9 44418 1 Choke Lever Retaining Pin 9 44316 i Cam
10 44420 1l Choke Shaft 44298 1 Plate--Stator, complete
11 44422 1 Choke Shutter Composed of
12 44424 1 Choke Shutter Screw 10 24318 1 Lead Assembly--High Tension
13 24486 1 Flange Gasket Composed of
14 44428 1 Float 24284 1 Connector
15 44430 3 Float Lever Pinion Screw 24282 1 Lead--High Tension
16 44432 1 Fuel Bowl
17 44434 1 Fuel Bowl Drain Screw (Small) 11 24320 1 Grommet
18 44436 il Fuel Bowl Plug Screw (large) 12 24322 2 Screw--Hold-down Plate
19 44438 1 Idle Adjusting Screw 13 24324 1 Button--Stop
20 44440 1 Idle Adjusting Screw Spring 14 24326 1 Spring--Ground
21 44442 1 Idle Speed Regulating Screw 15 24328 1 Lead--Ground
22 44444 1 Idle Speed Regulating Screw Spring 16 24330 1 Plate--Hold-down
23 44446 il '_Idle Tube 17 44332 1 Group--Stator Replacement with coil
24 44448 il Idle Tube Gasket core (Sold only as part of 44298)
25 44450 1 Inlet Needle, Seat g Gasket 18 24334 1 Screw--Ground Lead
26 44452 1 Inlet Seat Gasket 19 24336 1 Contact Assembly
28 44454 1 Main Adjusting Screw 20 24338 1 Washer--Breaker Point
29 44456 1 Main Adjusting Screw Gland 21 44340 il Group--Coil
50 44458 1  Main Adjusting Screw Gland Gasket 22 24342 2  Wedge--Coil
31 44460 1 Main Adjusting Screw Packing 23 24344 1 Protector--Coil
32 45462 i Main Adjusting Screw Packing Nut 24 24346 2 Washer--Fixed Contact
33 44464 1 Main Nozzle 25 24329 2 Screw--Fixed Contact
34 44466 1 Main Nozzle Channel Plug Screw 26 24348 1 Breaker Arm--Not sold separately. Part
35 44468 1 Throttle Shaft & Lever of 24336
36 44470 1 Throttle Shaft Return Spring 27 24349 1 Washer--Pivot
37 44472 1 Throttle Shutter : 28 24350 1 Lock--Spring
38 44474 i Throttle Shutter Screw 29 24352 1 Felt--Cam Wiper
39 44476 1 Throttle Stop lLever 30 24354 1 Clamp--High Tension Lead
40 44478 1 Throttle Stop lLever Pin 31 44356 1 Capacitor
41 444380 1 Throttle Stop Lever Screw 32 24322 1 Screw--Capacitor Clamp
42 44482 1 Throttle Stop Lever Screw Lockwasher 24331* 1 Felt--Stator Plate Seal
43 44474 Gasket & Packing Set 24333* 1 Retainer--Stator Plate Seal
44 44486 Repair Parts Kit

44488 Choke Shaft & Lever (Partial Assem.) *NGT SHOMN IN DRAWING

-11-




LT LIt

7l
a2l K R 67 NW_

121
o)
0zl —<~

Ajquassy ibg a|puby

fjquiassy yanyd fijquiassy Buiy duipj>

el
| ﬂj—_ .
.

a

b-a
VNVISINOT LUO0JIATUAS
NOLLYYOJUOD HNIANLIVANNYE V1004

SL3Vd AINIDN3I



